diatric cancer patients & families
What are their special needs?
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My Child Maters

An initiative of the
Sanofi Espoir Foundation

“From cure to care:
Holistic care for children with cancer”
Since 2010

‘Table 2 Distribution of child’s symptoms

Variables (symptoms) Percentage (%)
Pain 62
Nausea 56
Lack of energy (LE) 68
Worry =il
Hair loss’ 34
Lack of appetite (LA) 48
Weight loss’ 36
Difficulty sleeping (DS) 49
Itching 32
Feeling sad (FS) 47

*, included based on frequency >30%. Olagunju AT, et al. Ann Palliat Med 2016

8/10/2016

mptoms in children with cancer & at EOL
© Pain assessment in children

© Symptoms management

® Comfort care order

itals: symptoms controls, parents feels more secured,
familiar environment

~ Home: surrounding by their love one,

Lack of effective symptoms control

Place of death
Place of Death 2013-2015
(total 49 cases)

Hospital = 34 ( 70%) ‘

Home = 15 (30%)

W Hospital
= Home

Percentage of Children
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Wolfe J, et al. N Engl J Med 2000; 342:326-33
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Pain
Dyspnea
Nausea/Vomiting
Care during end of life

>

xplanation: 281e/ liiflay g e uavyfneninm

© Management: Tnnsinenimsnzasiuiiog

@ Monitoring: AR NUNIUKANTZNLTIBINTINE

® Attention to details: lalalumeazi@anlisuag

« . . . Face No particular Occasional grimace or | Frequent to constant
> ’Chlldren cannot te" thell’ pam” expression or smile frown, withdrawn, frown, clenched jaw,
disinterested quivering chin
0 2
Legs Normal position Uneasy, restless, Kicking, or legs
® Facts or re(l)axed ter;se drav;n up
® Most children could tell when they have pain Activity | Lying ggﬁggn poquirming, shifling A’“"fedﬁ(ﬁ’g“" or
® Parent could help you assess the pain especially moves easily 1 5
in young children Cry No cry Moans or whimpers, Crying steadily,
(awake or asleep) occasional complaints screams or sot?s,
® There are tools for pain assessment even the 5 ; frequent complaints
child cannot Speak Consolability Content, relaxed Reassured by Difficult to console
occasional touching, or comfort
hugging or “talking to”
Distractable

e =
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Faces Pain Scale — Revised, ©2001, International Association for the Study of Pain

Numeric Rating Scale
01234561789 10
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”: using a two-step strategy

“By the clock” : dosing at regular intervals

© “By the appropriate route”: using the appropriate
route of administration

© “By the individual”: adapting treatment to the
individual child

WHO guidelines on the pharmacological treatment of
persisting pain in children with medical iliness, 2012

Division of Pediatric Hematology & Oncology, Department of Pediatrics @

Prince of Songkia Universty, Hat Yal, Songkhla, Thailand
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On ge< 3y [ FACE! 7, O (age > 7 y1)
Pediatric Cancer Pain Guideline

Cancer Patient
‘symptom evalaton
No pain PI"
Owia 03 O Moderate (4-6) O severe 710
WHO step 1 WHOstep 2 WHO step 3
O paracetamol O codeine O MO intermedists reissse or MO syrup.
@10-15 mgAgidose 26yrs:25-5mg @0.15-03mghg a4 hr.
Q.4 nr (max. 100 moAg/day) @qésn max 30mgisay [ unsdifiuu oral
or 4 gmiday 612y 510 mg 1V bolus 0.050.1 oG § 24w
Onsaios ngum«m 60 mg/aay) ‘contimious infusion 0.03 mEAghr
Ibuproten @10 mykgidose Tramadol 1-2 mgkg e
QB8 h (max. 40 mohgiday) @q6 . (max. 8 mghgiday D":::lﬂm'“‘“m” e
+ or 400 mg\cay)
O adwant g O paracetamol Onsaos
Onsaos i
reassessment + O adjwvant arug

analgesia on ar intervals not PRN

dose” for intermittent/breakthrough pain
Utilize other comfort measures

@ Review within short period (expected peak effect of drug)
©  Don’t assume the analgesia has worked

© Take action if analgesia ineffective

@ Document findings clearly for others

PRN = “Patients Received Nothing”
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Step 2 Moderate to Severe pain: strong opioid
Morphine is the drug of choice.

© Avoid use of weak opioids for moderate pain

© Codeine: variable efficacy in children & poor
metabolizer

© Intermediate potency opioids (Tramadol): not
enough efficacy & safety data in children

oute: simplest, most effective, least painful

travenous: PCA
© Subcutaneous: useful for home care
© Transdermal: Fentanyl patch
© Rectal route: unreliable bioavailability for MO & paracet
© Others

© Intramuscular route: should be avoided
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se of opioids use: initiation/titration/maintenance

ailored and titrated on individual basis Parscetamol 10-15 ke q 4-6 hr Max 4 doses/day

© No maximum dose of opioids for the child who has pain — 5-10 mekgldose g 6-8 hr Max 40 mefkg/day
Not use in age < 3 months
© Correct dose = best possible pain relief + acceptable S/E
Morphine oral 0.2-0.5 mg/kg/dose g 4 hr max 5 mg/dose.
© Utilize other comfort measures
M‘O\:/P;‘:c 0.1- 0.2 mgkg q dhr 0.02-0.03 mg/kg/hr continuous infusion
Fentanyl 1-2 meg/kg q 30-60 min 1 meg/kghr

continuous infusion

WHO guidelines on the pharmacological treatment of persisting pain
in children with medical illness, 2012

ture: nsl¥enlungu opioids lwawafiwsnzas lallfvin1i
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* “Aduinauldasfinuiudidazvua SavaviaruiNaaan”

o “fiq muadslingldnuesfuliauld Wiaudauldtdshian 2. Clinical context: anmnuzaesmsvelalufilelnd@ediniunis
mdan Widnansanlaaunile” nmmﬁhmnmmﬁuﬁgﬂLLuufﬂ"ﬁiNﬁ"u dying (clusters with
apnea, irreg. pattern) vs. opioid effects (progressive slowing,
o Facts regular breathing; pinpoint pupils)
® There is no too much morphine for children who still in pain 3. Medication history: mi‘lﬁmﬁﬂuﬁﬁﬂqm:@ﬂ%ﬁmfumnLﬂu
© Morphine addiction is very rare condition nnadsiiflaninglFsuesudn lihasiusmg o dedan

® More precocious dyspnea
®ETD

Alleviate symptom
through

REVIEW

SYMPTOM Is disease
ASSESSMENT modifiable?

% of patients with dyspnea

Brain Other Thorax - ENT

Guirimand F, et al. Cancer Med 2015; 4(4): 532-39. Kamal AH, et al. J Palliat Med 2012; 15: 106-14
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2
Cause Intervention

Infection Antibiotics
Fan
Bronchospasm Bronchodilator/steroid Repositioning and medical o
Airway obstruction Steroids/Radiation Spplemental ckyoe f ypcmic
Short acting pm opioids
Effusion PCD/Pleurodesis - =
Long acting scheduled opioids

Anemia Blood transfusion Goals of care discussion and

consideration of palliative sedation

[ —————
Pulmonary embolism Anti-coagulant

Kamal AH, et al. ) Palliat Med 2012; 15: 106-14

ort positioning

andheld fan/Airflow l‘
© Pursed lip breathing exercise

@ Abdominal breathing exercise -

© Chest Physiotherapy

@ Breathing relaxation techniques

© Reassurance

1---2 1---2---3--4

Midazolam as Adjunct Therapy to Morphine §
in the Alleviation of Severe Dyspnea i),

Perception in Patients with Advanced Cancer

100

Morphine 0.1- 0.2 mg/kg q 4-6 hroral 0.01-0.03 mg/kg/hr BMo M EMM
PO/IV/SC 0.02-0.05 mg/kg IV plus 0.01 mg/kg bolus g 5-10 min 80 =

and q 1 hr as needed 60
Midazolam 0.1-0.2 mg/kg q 6 hr 0.05- 0.1 mg/kg/hr titrate effect
PO/IV/SC plus bolus 0.05 mg/kg q 15 min 40 |
Lorazepam 0.02-0.05 mg/kg q 6-8 hr - 20
PO/SL/IV max initial dose 2 mg
Codeine 0.5-1 mg/kg q 4 hr - 0-

Fig. 2. Percentage of patients who experienced
dyspnea relief at 24 hours. *P=0.003 compared
with MM. #*P=0.0004 compared with MM.

Navigante AH, et al. J Pain Symptom Manage 2006; 31:38-47
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miting:::

Ondansetron 5-HT; receptor 0.1-0.2mg/kg q 6 -8 hr

ut obstruction/Distended abdomen/constipation IV/PO/SL ST max 8 mg.dose

M I id Dopamine receptor 0.5-1 mg/kg q 6 hr

© Increase ICP, Brain metastasis 1IV/SC/PO/PR antagonist max 10-20 mg/dose

Haloperidol Dopamine receptor 0.01-0.1 mg/kg q 12 hr

© Treatment related: radiation, chemotherapy, drugs IV/PO/SC antagonist Slow titrate to max 1-2 mg/kg
Domperidone Dopamine receptor 0.2-0.4 mg/kg q 4-8 hr

© Anxiety, stress PO/PR antagonist max 10 mg

. Dexamethasone Corticosteroids 0.1-1 mg/kg q 6-8 hr

e IV/SC/PO max 16 mg/day
Dimenhydrinate H1 receptor 1-2 mg/kg q 8 hr
IV/PO/PR antagonist
Loazepam Benzodiazepine 0.02-0.05 mg/kg q 6-8 hr
PO/SL
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Small, frequent meal
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© Avoid precipitating factors R
@ Acupressure
© Relaxation technique
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“There’s nothing more that we could do.” .
® “| cannot treat your child anymore.” [t oae—
Snihusifansmmananonans mosdmmssnhuecasnmimcaasiy. pmdnden
wmnndshAssinkignmsu midwiungtimid ;
© Different way of care i
miliniemumen fednyetihainnlun & g
® Care that target to comfort and well-being of your ftumanamupmmnon sdaomadafinemdadluls o
child not the disease rrunbnstisndndmndiannnzs Wmnshlvimatireswsmrinndorumn
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® We will try everything we could to help
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Comfort Care Order Guideline
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Like us on facebook ﬂ@

Thank you for your kind attention

To cure ... sometimes
To relief ... often
To comfort... always....



